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ACCOUNT:
CLIENT:
ADDRESS:

PO NO.:

PROJECT NAME:

SCHNEIDER LABORATORIES

INCORPORATED
2512 W, Cary Street « Richmand, Virginia + 23220-5117
804-353-6778 « BOO-785-LABS (5227) - (FAX) 804-353-5928
Excellence in Service and Technology
AIHA 8936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Methad BO0/R-83/116

1763-99-26 DATE COLLECTED: ®&/17/89
VCU Preventive Med., Ft. Picket! Project DATE RECEIVED: 6/18/99
1112 Easl Clay Sireet, PO Box 980212 DATE ANALYZED: 6/18/99
Richmeond, VA 23298-0212 DATE REPORTED:  &/23/99
Fort Pickett

PROJECT NO.; Building TO124
JOB LOCATION:  Blackstone, VA
Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID  Layer Name (Yes/No)
TO124-1 1473263 Sheetrock
Layer 1: Sheetrock No White, Granular, Fibrous
100% Non-Ashestos CELLULOSE FIBER 22%, NON FIBROUS MATERIAL 78%
TD124-2 1473264 Joinl compound
Layer 1: Joinl Compound No White, Granular
100% Non-Asbestos CELLULOSE FIBER 2%, MINERAL/GLASS WOOL 3%, NON FIBROUS
MATERIAL 95%
TO124-3 1473265 Ceiling texture
Layer 1 Textured Ceiling Yes  While, Granular
3% Asbestos CHRYSOTILE 3%
897% Non-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 95%
TO124-4 1473266 Yellow lincleum
Layer 1: Linoleurm Yes  Yellow, Organically Bound
10% Asbestos CHRYSOTILE 10%
90% MNon-Asbestos CELLULOSE FIBER 10%, NON FIBROUS MATERIAL 80%
T0124-5 1473267 Ceiling tile

Layer 1: Ceiling Tile No Beige, Fibrous
100% Non-Asbestos CELLULOSE FIBER 30%, FOAMED GLASS 10%, MINERAL/GLASS WOOL
20%, NON FIEROUS MATERIAL 40%

This report relates only to the items lested and must not be reproduced except in Tull with the approval of the [aboratory.
This report must not be used fo cfaim product endorsement by NVLAP or any agency of the U.5. government. Sampies are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, arganically

bound materials.



ACCOUNT - WORKORDER: 17658-88-26 Page 2 (Centinued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID Layer Mame {Yes/Na)
TO124-6 1473268 Baseboard masiic
Layer 1: Mastic No Brawn, Brittie
100% Non-Asbestos CELLULDSE FIBER 2%, MINERAL/GLASS WOOL 1%, NON FIBROUS
MATERIAL 97%
TO124-7 1473288 Canvas on wall

Layer 1: Canvas No Homogenous, Green, Fibrous
100% Non-Asbestos CELLULOSE FIBER 75%, NON FIBROUS MATERIAL 5%, SYNTHETIC
FIBER 20%

AMNALYST: JEAN L. MAYES

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.5. govermnment. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlalive analyses are recommended for all non-friable, organically

bound materials
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SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street « Richmond, Virginia » 23220-5117
804-353-6778 - B0O-785-LABS (5227) - (FAX) 804-353-6528
Excellence in Service and Technology
AlHA 8936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos |dentification by EPA Method 800/R-93/116

ACCOUNT: 1765-05-20 DATE COLLECTED: §£/17/98

CLIENT: VCU Preventive Med., Ft. Pickett Project DATE RECEIVED: 6/18/98

ADDRESS: 1112 East Clay Street, PO Box 880212 DATE ANALYZED: 6/24/98
Richmond, VA 23298-0212 DATE REPORTED:; 6/24/99

PO NO.:

PROJECT NAME: Fort Pickett

PROJECT NO.: Building T0125

JOB LOCATION:  Blackstone, VA

Client SLI Sampie Asbestos Sample
Sample Sample/ Identification/ Detected Description
MNo. Layer ID Layer Name {YesfNo)
TO125-01 1473288 Wh 12x2 VFT
Layer 1: Floor Tile Yes  Homogenous, White, Organically Bound
3% Asbestos CHRYSOTILE 3%
97% Non-Asbestos NON FIBROUS MATERIAL 87%
ro125-02 1473289 Bulletin board mat
Layer 1: Fibrous Matenal No White, Fibrous
100% Mon-Asbestos CELLULOSE FIBER 45%, FOAMED GLASS 15%, MINERAL/GLASS WOOL
25%, NON FIBROUS MATERIAL 15%
TO125-03 1473280 Bk paper undr wd sd
Layer 1 Fibrous Material Mo Black, Fibrous
100% Mon-Asbestos CELLULOSE FIBER 65%, NON FIBROUS MATERIAL 35%
¥ - A
ANALYST: BEVERLY A. SCHRAGE 7 ; e il

{ REVIEWED BY

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAF or any agency of the U.5. government. Samples are
analyzed according to the EPA Test Msthod and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials,
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SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street » Richmond, Virginia » 23220-5117
804-353-6778 - B00-T85-LABS (5227) » (FAX) B04-353-6928
Excellence in Service and Technology
AlHA 8936, ELLAP B335, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Method 600/R-83/116

ACCOUNT: 17656-09-28 DATE COLLECTED: &/17/89
CLIENT: VCU Preventive Med., Fi. Pickett Project DATE RECEIVED: £/18/99
ADDRESS: 1112 East Clay Street, PC Box 280212 DATE ANALYZED: 6/21/99
Richmend, VA 23298-0212 DATE REPORTED: B/23/59

PO NO.:
PROJECT NAME: Fort Pickett
PROJECT NO.: Building T-0127
JOB LOCATION: Blackstone, VA
Client SLi Sample Asbestos Sample
Sample Sample! Identification/ Detected Description
Mo. Layer ID Layer Name (Yes/No)
TO127-01 1473277 Wh 12x12 tile

Layer 1: Floaor tile Tan, arganically bound

100% Mon-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 28%
T0127-02 1473278 Floor tile maslic

Layer i: Mastic Yes Black, rubbery

15% Asbestos CHREYSOTILE 15%

85% Non-Asbestos MINERAL/GLASS WOOL 2%, NON FIBROUS MATERIAL 83%
TO127-03 1473279 Firg door matarial

Layer 1: Fire door material Yes  Gray, librous

40% Asbestos CHRYSOTILE 40%

60% Non-Asbestos NON FIBROUS MATERIAL 80%

pe Fa
ANALYST: JEAN L. MAYES \ f— / \ e —
REVIEWED BY e

This report refates anly to the items fested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used {o claim product endorsement by NVLAP or any agency of the U.S. governmen{. Samples are
analyzed according to the EPA Test Method and are subject to the inherant limitations of light microscopy and interference
by matnix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.
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ACCOUNT:
CLIENT:
ADDRESS:

PO NO.:

PROJECT NAME:

PROJECT NO.:
JOB LOCATION:

SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street » Richmond, Virginia = 23220-5117
804-353-6778 = BOO-785-LABS (5227) » (FAX) 804-353-6928
Excellence in Service and Technology
AlHA 8936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos |dentification by EPA Method 800/R-83/118

1769-99-30 DATE COLLECTED: 6/17/9¢
VCU Preventive Med., Ft. Pickelt Project DATE RECEIVED: 6/18/98
1112 East Clay Street, PO Box 980212 DATE ANALYZED: 6/24/89
Richmaond, VA 23298-0212 DATE REPORTED: 6/24/99
Fort Picketl

Building T130

Blackstone, VA

Client 5Ll Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID  Layer Name (Yes/No)
T130-1 1473291 Red linoleum
Layer 1: Linoleum No Red, Organically Bound, Fibrous
100% Non-Ashestos CELLULOSE FIBER B0%, NON FIBROUS MATERIAL 40%
T130-02 1473282 Felt under layman
Layer 1: Felt Mo Brown, Fibrous
100% Non-Asbestos CELLULOSE FIBER 90%, NON FIBROUS MATERIAL 10%
T130-03 1473293 Ceiling lile
Layer 1: Ceiling Tile No Brown, Fibrous
100% MNon-Asbestos CELLULOSE FIBER 90%, NON FIBROUS MATERIAL 10%
T130-04 1473284 Mud @ flue/chimney
Layer 1: Mud Yes  While, Powdery
70% Asbestos AMOSITE 70%
30% MNon-Asbestos NON FIBROUS MATERIAL 20%
T130-05 1473285 Silvr paint on bir

Layer 1: Paint No Silver. Granular
100% Non-Asbestos CELLULOSE FIBER 1%, MINERAL/GLASS WOQOL 1%, NON FIBROUS
MATERIAL 88%

This report relates only to the ftems tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.



ACCOUNT - WORKORDER: 1762-88-30 Page 2 (Continued)

Client SLl Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
Mo, Layer ID Layer Name {Yes/No)
T130-06 1473296 Shestrock
Layer 1;

Sample not received.

T130-07 1473297 Blown-in attic insul

Layer 1: Blown In Insulation No Pink, Fibrous

100% Non-Asbestos MINERAL/GLASS WOOL 87%, NON FIBROUS MATERIAL 2%
T130-08 1473298 Caulk@btm of windw

Layer 1: Glazing No  Gray, Rubbery

100% Mon-Asbestos CELLULOSE FIBER 3%, MINERAL/GLASS WOOL 3%, NON FIBROUS

MATERIAL 94%

/

K
ANALYST: JEAN L. MAYES 1)“‘ -
REVIEWED BY F

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound matearials.
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SCHNEIDER LABORATORIES

INCORPORATED
2512 W, Cary Street - Richmond, Virginia = 23220-5117
804-353-6778 - 800-785-LABS (5227) « (FAX) 804-353-6928
Excellence in Service and Technology
AlHA B936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos ldentification by EFA Method 800/R-33/116

ACCOUNT: 1769-99-83 DATE COLLECTED: 10/5/98
CLIENT: VCU Preventive Med., Fi. Pickett Project DATE RECEIVED: 10/ B/99
ADDRESS: 1112 East Clay Street, PO Box 980212 DATE ANALYZED: 10/11/98

Richmond, VA 23298-0212 DATE REPORTED:  10/12/99
PO NO.: PO265230

PROJECT NAME: Fort Pickett
PROJECT NO.: TO132
JOB LOCATION: Blackstone VA

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. LayerID  Layer Name (Yes/No)
TO132-01 1544035 White paint

Layer 1; Paint Mo White, Britlle

100% Non-Asbestos CELLULDSE FIBER 2%, NON FIBROUS MATERIAL 88%

A h \“‘
y 2 Ao - _
ANALYST: SHANNON HALL §_ A Cf/ — ﬂ{\wu- =

REVIEWEDBY — >\ ¢ 155 = 7

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.5. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimstric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.
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SCHNEIDER LABORATORIES

INCORPORATED
2512 W, Cary Street « Richmond, Virginia » 23220-5117
804-353-6778 « B00-785-LABS (5227) = (FAX) B04-353-5528
Excellence in Service and Technology
AIHA 8936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos Identification by EPA Method 800/R-93/116

ACCOUNT: 1769-99-21 DATE COLLECTED: #&/16/99

CLIENT: VCU Preventive Med., Ft. Pickett Project DATE RECEIVED: 6/17/99

ADDRESS: 1112 East Clay Street, PO Box 980212 DATE ANALYZED: 6/23/99
Richmond, VA 232898-0212 DATE REPORTED: 6/23/99

PO NO.:

PROJECT NAME: Fort Pickett

PROJECT NO.: Bldg NG134

JOB LOCATION: Blackstone, VA

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer 1D Layer Name {Yes/No)
MNG134-01 1472286 Bk exp joint seal
Layer 1: Joint Seal No Black, Bituminous
100% Mon-Asbestos CELLULOSE FIBER 10%, NON FIBROUS MATERIAL 90%
MNG134-02 1472287 Wh seal-AC
Layer 1: Seal Mo Black, Bituminous
100% Non-Asbestos CELLULOSE FIBER 7%, NOM FIBROUS MATERIAL 53%
NG134-03 1472288 Gy window/dr caulk
Layer 1: Caulk Mo Gray, Soft
100% Non-Asbestos NON FIBROUS MATERIAL 100%
NG 134-04 1472289 Fibrgl TSljacket
Layer 1: TSI No Homogenous, Yeliow, Fibrous
100% Non-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%
Layer 2 Jacket No  Homogenous, White/Silver, Brittle
100% Non-Asbestos CELLULOSE FIBER 30%, METAL FOIL 40%, MINERAL/GLASS WOOL

20%, NON FIBROUS MATERIAL 10%

MNG134-05 1472290 Fibrgl TSl/jacket
Layer 1: T3l Ne  Homegenous, Yellow, Fibrous
100% MNon-Asbestos MINERAL/GLASS WOOL 23%, NON FIBROUS MATERIAL 1%

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This repart must not be used to claim product endorsement by NVLAP or any agency of the U.5. government, Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically
bound rmaterials,



Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
MNo. Layer ID Layer Name {YesiNo)
Layer 2: Jacket No Hoemogenous, White/Silver, Brittle
100% MNon-Asbestos CELLULOSE FIBER 30%, METAL FOIL 40%, MINERAL/GLASS WOOL
20%, NON FIBROUS MATERIAL 10%
MNG134-06 1472291 Fibrgl TSlfjacket
Layer 1: TSI No Homogenous, Yellow, Fibrous
100% Non-Ashestos MINERAL/GLASS WOOL 89%, NON FIBROUS MATERIAL 1%
Layer 2: Jacket MNo Homogenous, White/Silver, Brittle
100% MNon-Asbestos CELLULOSE FIBER 30%, METAL FOIL 40%, MINERAL/GLASS WOOL
20%, NON FIBROUS MATERIAL 10%
NG134-07 1472292 Smooth 2x4 CT
Layer 1: Ceiling Tile No Beige, Fibrous
100% Non-Asbestos CELLULOSE FIBER 45%, FOAMED GLASS 15%, MINERAL/GLASS WOOL
25%, NON FIBROUS MATERIAL 15%
MNG134-08 1472293 Textured 2x4 CT
Layer 1: Ceiling Tile No  White, Fibrous
100% Mon-Asbestos MINERAL/GLASS WOOL 704, NON FIBROUS MATERIAL 30%
MNG134-09 1472294 Wh pipe penetration
Layer 1. Firestop No Homogenous, White, Fibrous
100% Non-Asbestos MINERAL/GLASS WOOL 898%, NON FIBROUS MATERIAL 2%
NG134-10 1472285 1x1 CT
Layer 1: Ceiling Tile No Eeige, Fibrous
100% MNon-Asbestos CELLULOSE FIBER 45%, FOAMED GLASS 15%, MINERAL/GLASS WOODL

25%, NON FIBROUS MATERIAL 15%

NG134-11 1472296 1%1 CT maslic
Layer 1: Ceiling Tile Mastic No Brown, Brittle
100% MNon-Asbestos NON FIBROUS MATERIAL 100%
MG134-12 1472297 Pipe dope
Layer 1: Pipe Dope No White, Rubbery
100% Non-Asbestos NON FIBROUS MATERIAL 100%
MNG134-13 1472298 Boiler gasket
Layer 1: Gasket Material No Homogenous, Tan, Fibrous
100% Mon-Asbestos CELLULOSE FIBER 40%, NON FIBROUS MATERIAL 30%, SYNTHETIC
FIBER 30%

This repart relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.5. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and fnrer_ference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.



ACCOUNT - WORKORDER: 1759-99-21 Page 3 (Continued)

Client 5LI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
Nao. Layer ID Layer Name {Yes/Na)
NG134-14 1472289 Boiler insulation
Layer 1: Insulation No Homogenous, Tan, Fibrous
100% Non-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%
NG134-15 1472300 Bk door caulk o
Layer 1: Caulk Mo Black, Soft
100% Mon-Asbestos NOM FIBROUS MATERIAL 100%
NG134-16 1472301 Bg mosaic VFT/M
Layer 1: Floor Tile No Beige, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Layer 2; Mastic No Yellow, Soft
100% Mon-Asbestos NON FIBROUS MATERIAL 100%, SYNTHETIC FIBER < 1%
NG134-17 1472302 Basebrd mastic
Layer 1: Base Board No Homogenous, Black, Rubbery
100% Non-Asbestos MON FIBROUS MATERIAL 100%
Layer 2: Mastic/Granular Mtri No White, Soft, Granular
100% Non-Asbestos NON FIBROUS MATERIAL 100%, SYNTHETIC FIBER < 1%
Unable to separate individual layers.
MNG134-18 1472303 Gy VFT
Layer 1: Floor Tile No Tan, Organically Bound
100% Non-Asbestos NON FIBROUS MATERIAL 100%
MNG134-18 1472304 Gy VFT masfic
Layer 1: Mastic No Black, Bituminous
100% Non-Ashestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 95%,
POLYETHYLENE 3%
MG134-20 1472305 Wh VFT
Layer 1: Floor Tile Noe  White, Organically Bound
100% MNon-Ashestos NON FIBROUS MATERIAL 100%
NG134-21 1472306 Wh VFT maslic
Layer 1; Mastic No  Black, Bituminous
100% Non-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 94%,
POLYETHYLENE 4%
NG134-22 1472307 Br baseboard mastic
Layer 1; Base Board Mastic No Brown, Soft
100% Non-Asbestos MNON FIBROUS MATERIAL 100%

This report relates only fo the iterns tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. government. _Samp.fes are
analyzed according io the EPA Test Method and are subject to the inherent limitations of light m:‘cmscqpy and mte:_'ramnce
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically
bound materials,



ACCOUNT - WORKORDER: 17558-99-21 FPage 4 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
Mo. Layer D  Layer Name (Yes/No)
MNE134-23 1472308 Bk stripping @ doors
Layer 1: Door Stripping No Homogenous, Brown, Rubbery
100% Non-Asbestos NON FIBROUS MATERIAL 100%
Layer 2: Mastic No Yellow, Soft
100% Non-Asbestos CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%
MNG134-24 1472308 Caulk @ metal ceil
Layer 1: Caulk No White, Soft
100% MNon-Asbestos NON FIBROUS MATERIAL 100%
MNG134-25 1472310 Canvas wrap
Layer 1: Canvas Wrap No Green/Yellow, Fibrous
100% Non-Asbestes MINERAL/GLASS WOOL 55%, NON FIBROUS MATERIAL 25%

WOLLASTONITE 20%

o

'

|'JI
ANALYST: BEVERLY A. SCHRAGE (. wé/u ,@ /2~f_/
REVIEWED BY =4

This report relates only to the iterns tested and must not be reproduced except in full with the approval of the laboratary.
Thiz report must not be used to claim product endorsemnent by NVLAP or any agency of Th_e U S._ government. LSamp.res are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light micrascopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.
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SCHNEIDER LABORATORIES

INCORPORATED

2512 W, Cary Street - Richmond, Virginia » 23220-5117
804-353-6778 » 800-785-LABS (5227) - (FAX) 804-353-6328

Excellence in Service and Technology

AIHA 8936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos |dentification by EPA Method 600/R-93/116

ACCOUNT: 1769-99-32 DATE COLLECTED: 6/158/89
CLIENT: VCU Preventive Med,, Ft. Pickett Project DATE RECEIVED: 7/ /99
ADDRESS: 1112 East Clay Street, PO Box 980212 DATE ANALYZED: 7/ 8/99
Richrnond, VA 23298-0212 DATE REPORTED: 7/ 8/99
PO NO.:
PROJECT NAME: Fort Pickstt
PROJECT NO.: Bldg AT135
JOB LOCATION:  Blackstone VA
Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID Layer Name (Yes/No)
AT135-01 1482099 Fbrgls TSI jacket
Layer 1: TSI No Yellow, fibrous
100% Mon-Asbestos MINERAL/GLASS WOOL 92%, NON FIBROUS MATERIAL 1%
Layer 2: Jacket No Brown, fibrous
100% MNon-Asbestos CELLULOSE FIBER 20%, METAL FOIL 10%, MINERAL/GLASS WOOL
15%. NON FIBROUS MATERIAL 55%
AT135-02 1482100
Layer 1: TSI No Yellow, fibrous
100% MNon-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%
Layer 2: Jacket No Brown, fibrous
100% Non-Asbestos CELLULOSE FIBER 20%, METAL FOIL 10%, MINERAL/GLASS WOOL
15%. NON FIBROUS MATERIAL 55%
AT135-03 1482101
Laver 1: TSI No Yellow, fibrous

100%: Non-Asbestos

Layer 2: Jacket
100% Mon-Asbestos

MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%

Na Brown, fibrous
CELLULOSE FIBER 97%, NON FIBROUS MATERIAL 3%

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory,

This report must not be used to claim product endorsement by NVLAP or any agency of the U.5. govemment. Samples are

analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.



ACOUNT - WORKORDER: 17609-99-32 Page 2 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID Layer Name (Yes/No)
AT135-04 1482102 Silver paint
Layer 1: Paint No Silver, britlle
100% MNon-Asbestos CELLULOSE FIBER 2%, MINERAL/GLASS WOOL 1%, NON FIBROUS
MATERIAL 97%
AT135-05 1482103 Boiler seal
Layer 1: Boiler seal No Gray, aranular
100% Non-Asbestos NON FIBROUS MATERIAL 30%, WOLLASTONITE 70%
AT135-08 1482104 Pipe rope
Layer 1; Granular material Yes  Tan, granular
2% Asbestos FIBROUS TREMOLITE 2%
98% Non-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 89%, TALC 3%,
WOLLASTONITE 4%
AT135-07 1482105 Boiler ins {@136front
Layer 1: Boiler insulation No Brown, fibrous
100% MNon-Ashestos CELLULOSE FIBER 30%, MINERAL/GLASS WOOL 50%, NON FIBROUS
MATERIAL 20%
AT135-08 1482106 Boiler ins @136
Layer 1: Boiler insulation Nc  Brown, fibrous
100% MNon-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%
4T135-09 1482107 Boiler ins @135
Layer 1: Boiler insulation No Tan, fibrous
100% Non-Asbestos MINERAL/GLASS WOOL 98%, NON FIBROUS MATERIAL 2%
AT135-10 14862108 Rope gasket
Layer 1; Fope gaske!l Yes  White, fibrous
2% Asbestos CHRYSOTILE 2%
98% Non-Asbestos CELLULOSE FIBER 1%, MINERAL/GLASS WOOL 96%, NON FIBROUS

MATERIAL 1%
Sample possibly contaminated from associated materials.

+

ANALYST: SHANNON HALL D A
REVIEWED BY

i S |
(S ey —
i

+his report relates only to the items tested and must not be reproduced except in full with the approval of the faboratary.

= This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. government. Samples are
analyzed according fo the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components, Gravimetric reduction and carrelative analyses are recommendsd for all non-friable, organically
bound materials,
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SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street » Richmond, Virginia « 23220-5117
804-353-6778 - BOO-TB5-LABS (5227) » (FAX) B04-353-8828
Excellence in Service and Technology
AlHA B936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos |dentification by EPA Method 600/R-83/118

ACCOUNT: 1769-99-35 DATE COLLECTED: &/18/99
CLIENT: VCU Preventive Med., Ft. Pickett Project DATE RECEIVED: 7/ 1/99
ADDRESS: 1112 East Clay Streel, PO Box S80212 DATE ANALYZED: 7/ 8/98
Richmond, VA 23298-0212 DATE REPORTED: 7/ 8/98
PO NO.:
PROJECT NAME: Fort Pickett
PROJECT NO.: Bldg TO135
JOB LOCATION:  Blackstone, VA
Client SLI Sample Asbestos Sample
Sample Sample/ ldentification/ Detected Description
No. Layer ID Layer Name (Yes/No)
TO135-01 1482300 Black VFT
Layer 1. Floor lile No Black, organically bound
100% MNon-Asbestos NON FIBROUS MATERIAL 100%
“T0135-02 1482301 Black VFT maslic
Layer 1: Mastic Mo Black, soft
100% Non-Asbestos CELLULCSE FIBER 1%, NON FIBROUS MATERIAL 95%
TO135-03 1482302 Sheetrock
Layer 1 Sheatrock No White, powdery
100% Non-Asbestos CELLULOSE FIBER 15%, NON FIBROUS MATERIAL 85%
TO135-04 1482303 Jeint compound
Layer 1: Joint compound Yes White, granular
< 1% (Trace) Asbestos CHRYSOTILE < 1%
100% Non-Asbestos CELLULOSE FIBER 3%, NON FIBROUS MATERIAL 57%
Quantity not sufficient for accurate analysis.
TO135-05 1482304 1x1 ceiling tile

Layer 1; Ceiling tile No Brown, fibrous
100% Non-Asbestos CELLULOSE FIBER 97%, NON FIBROUS MATERIAL 3%

\This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.



ACCOUNT - WORKORDER: 1765-89-35 Page 2 (Centinued)

Client 5L Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
Na. Layer ID Layer Name (Yes/No)
T0135-08 1482305 Silver paint
Layer 1: Paint Mo Silver, brittle
100% Non-Asbestos NOM FIBROUS MATERIAL 97%, WOLLASTONITE 3%
TO0135-07 1482306 Door jamb seal
Layer 1; Door jamb seal Mo White, granular
100% Non-Asbestos CELLULOSE FIBER 1%, NON FIBROUS MATERIAL 99%
T0135-08 1482307 AC unit caulk seal
Layer1; Caulk seal Yes  Beige, granular
2% Asbestos FIBROUS TREMOLITE 2%
98% Non-Asbestos NON FIBROUS MATERIAL 92%, TALC 6%
Recommend T.E.M. confirmation.
TO135-09 1482308 iMud on sprikir main
Layer 1: Mud Yes  White, fibrous
40% Asbhestos AMOSITE 35%, CHRYSOTILE 5%
80% MNon-Asbestos NON FIBROUS MATERIAL 60%
TO13510 1482309 Mud on sprikir main

Layer 1: Mud
Not analyzed due to positive stop instructions.

~ TO135-11 1482310 Mud on sprklr main
Layer 1:
Not analyzed due to positive stop instructions.

TO0135-12 1482311 Aircell-mens room

Layer 1: Aidrcell Yes  Beige, fibrous

65% Asbestos CHRYSOTILE 65%

35% MNon-Asbestos CELLULOSE FIBER 25%, NON FIBROUS MATERIAL 10%
TO135-13 1482312 Aircell-mens room

Layer 1: Aircell

Not analyzed due to positive stop instructions.

TO135-14 1482313 Aircell-mens room
Layer 1: Aircell
Not analyzed due to positive stop instructions.

T0135-15 1482314 Hard white TS|
Layer 1: T3l Yes  While, fibrous
35% Asbestos AMOSITE 25%, CHRYSOTILE 10%
65% Non-Asbestos NOM FIBROUS MATERIAL 65%

fhis report refates only to the iterns tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U. 5. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically
bound materials.



ACCOUNT - WORKORDER; 1769-99-35 Page 3 (Continued)

Client 5Ll Sample Asbestos Sample
Sample Sample/ ldentification/ Detected Description
Mo. Layer ID Layer Name (Yes/No)
Layar 2: Cover Yes Green, brittle
5% Asbestas AMOSITE 3%, CHRYSOTILE 2%
85% Mon-Asbestos CELLULOSE FIBER 5%, MINERAL/GLASS WOOL 5%, NON FIBROUS

MATERIAL 85%
Layer possibly contaminated by layer 1.

TO135-16 1482315 Hard white TSI
Layer 1: TSI
Not analyzed due to positive stop instructions.

Layer 2: Cover
Not analyzed due to positive stop instructions.

TO135-17 1482318 Hard white TSI
Layer 1: TSI
Not analyzed due to positive stop instructions,

Layer 2: Cover
Not analyzed due to positive stop instructions.

T e

: = N
ANALYST: SHANNON HALL Z_}’A r_é*?‘“ /{f’f’ bﬁ/‘{‘!u'%i

REVIEWED BY

This report relates only to the ifems tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAFP or any agency of the U.5. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent fimitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound maiterials.
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ACCOUNT:
CLIENT:
ADDRESS:

PO NO.:

PROJECT NAME:

PROJECT NO.:
JOB LOCATION:

SCHNEIDER LABORATORIES

INCORPORATED
2512 W. Cary Street + Richmond, Virginia = 23220-5117
804-353-6778 - BOO-785-LABS (5227) - (FAX) B04-353-5928
Excellence in Service and Technology
AlHA 8936, ELLAP 8936, NVLAP 1150, NYELAP 11413, CAELAP 2078

LABORATORY ANALYSIS REPORT

Asbestos |dentification by EPA Method 600/R-23/118

1768-08-36 DATE COLLECTED: &/18/99
VCU Preventive Med., Ft. Picket! Project DATE RECEIVED: 7/ 1/89
1112 East Clay Street, PO Box 980212 DATE ANALYZED: 7/ 8/g29
Richmond, VA 23298-0212 DATE REPORTED: 7/ 8/99
Fort Pickett
Bldg T0138

Blacksione, VA

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
Mo, LayerID  Layer Name (Yes/No)
TO136-01 1482327  Sheetrock

Layer 1. Sheetrock No  While, granular, fibrous

100% Non-Asbestos CELLULOSE FIBER 30%, NON FIBROUS MATERIAL 70%
TO136-02 1482328 Joint compound

Layer t: Joint compound Yes  Beige, granular

3% Asbestos CHRYSOTILE 3%

97% Non-Asbestos CELLULOSE FIBER. 2%, NON FIBROUS MATERIAL 95%
TO136-03 1482329 Gray VFT

Layer 1: Floor tile Mo Gray, organically bound

100% Non-Asbestos NON FIBROUS MATERIAL 100%
TO136-04 1482330 Gray VFT mastic

Layer 1: Mastlic No Black, bituminous

100% Non-Asbestos MNON FIBROUS MATERIAL 96%, POLYETHYLENE 4%
T0136-05 1482331 Ceiling texture

Layer 1: Ceiling texlure No White, powdery
100% Non-Asbestos CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAF orany agency of the U.S. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.



ACCOUNT - WORKORDER: 1769-95-36 Fage 2 (Continued)

Client SL1 Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
Mo. Layer ID Layer Name (Yes/No)
TO136-06 1482332 Ceiling texture

Laver 1; Ceiling texture No White, powdery

100% MNon-Asbestos CELLULOSE FIBER 20%, NON FIBROUS MATERIAL 80%
TO136-07 1482333 Ceiling texture

Layer 1: Ceiling texture Mo White, powdery

100% MNon-Asbestos CELLULOSE FIBER < 1%, NON FIBROUS MATERIAL 100%
T0135-08 1482334 Brown VFT

Layer 1: Floar tile Yes  Brown, organically bound

15% Asbestos CHRYSOTILE 15%

85% Non-Asbestos NON FIBROUS MATERIAL 85%
T0138-09 1482335 Brown VFT mastic

Layer 1: Mastic Yes  Black, biluminous

8% Asbestos CHRY3OTILE 8%

92% Non-Asbestos MNON FIBROUS MATERIAL 92%
TO136-10 1482336 Flue heatl insul matr

Layer 1: Insulation material Yes  White, fibrous

75% Asbestos CHRYSOTILE 75%

25% Non-Asbestos CELLULOSE FIBER 5%, NON FIBROUS MATERIAL 20%
TO136-11 1482337 CT-textured

Layer 1: Ceiling tite Mo White, fibrous

100% Non-Asbestos CELLULOSE FIBER 45%, FOAMED GLASS 15%, MINERAL/GLASS WOOL

25%, NON FIBROUS MATERIAL 15%

TO136-12 1482338 CT-smoaoth

Layer 1: Ceiling tile MNo White, fibrous

100% Non-Ashestos CELLULOSE FIBER 85%, NOM FIBROUS MATERIAL 5%
TD136-13 1482338 Trowled-on CT

Layer 1: Ceiling texture Yes  Beige, granular

4% Asbestos CHRYSOTILE 4%

96% MNon-Asbestos NON FIBROUS MATERIAL 96%
TO136-14 1482340 Trowled-on CT

Layer 1: Ceiling texture

Not analyzed due to positive stop instructions.

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endarsement by NVLAP or any agency of the U.S. government. Samples are
analyzed according to the EPA Test Method and are subject fo the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically

bound materials.



ACCOUNT - WORKORDER: 1769-99-36 Page 3 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID Layer Name (Yes/No)
T0136-15 1482341 Trowled-on CT

Layer 1: Ceiling texture

Not analyzed due to positive stop instructions.

TO136-16 1482342 Mud elbw-HW tank

Layer 1: Mudded elbow Yes Homogenous, White, fibrous

34% Asbestos AMOSITE 22%, CHRYSOTILE 12%

66% Non-Asbestos NON FIBROUS MATERIAL 66%
TO136-17 1482343 Aircell @HW tank

Layer 1: Aircell Yes  Homogenous, White, fibrous

35% Asbestos CHRYSOTILE 35%

65% Non-Asbestos CELLULOSE FIBER 45%, NON FIBROUS MATERIAL 20%
TO136-18 1482344 Fibrgis TSI & jacket

Layer 1: TSl No Homegenous, Brown, fibrous

100% Non-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROLS MATERIAL 1%

Layer 2: Jacket Mo Homogenous, Brown, fibrous

100% Mon-Ashestos CELLULOSE FIBER 99%, NON FIBROUS MATERIAL 1%
T0136-19 1482345 Fibrals TSI & jackel

Layer 1: TSIl No Homogenous, Brown, fibrous

100% Mon-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%

Layer 2: Jacket Ne  Homogenous, Brown, fibrous

100% MNon-Asbestos CELLULOSE FIBER 99%, NON FIBROUS MATERIAL 1%
TO136-20 1482348 Fibrgls TS! & jacket

Layer 1: T35l No Homogenous, Brown, fibrous

100% MNon-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%

Layer 2: Jackei Mo Homogenous, Brown, fibrous

100% Non-Asbestos CELLULOSE FIBER 599%, NON FIBROUS MATERIAL 1%
TO136-21 1482347 Elbw/union/hngr mud

Layer 1: Elbow No Beige, granular

100% MNon-Asbestos MINERAL/GLASS WOOL 35%, NON FIBROUS MATERIAL 65%
TO138-22 1482348 Elbw/union/hngr mud

Layer 1: Elbow Ne Beige, granular

100% Non-Asbestos MINERAL/GLASS WOOL 35%, NON FIBROUS MATERIAL 65%

Layer 2: Cover No White, fibrous

100% MNon-Asbestos CELLULOSE FIBER 90%, NON FIBROUS MATERIAL 10%

This report relates only to the items tested and must not be reproduced except in full with the approval of the laboratory.
This report must not be used to claim product endorsement by NVLAP or any agency of the U.&. government. Samples are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and interference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, organically
bound materials.



ACCOLUNT - WORKORDER: 1769-99-36 pEQE 4 [Continuad)

Client SLI Sample Asbestos Sample
Sample Sample! ldentification/ Detected Description
MNo. Layer ID Layer Name (Yes/No)
TO136-23 1482349 Elbw/union/hngr mud
Layer 1: Elbow No Beige, granular
100% Non-Asbestos MINERALI/GLASS WOOL 35%, NON FIBROUS MATERIAL 65%
Layer 2: Cover No White, fibrous
100% Mon-Asbestos CELLULOSE FIBER 92%, NON FIBROUS MATERIAL 8%
TO136-24 1482350 Fibergls TSi&jacket
Layer 1: TSI No  Homogenous, Yellow, fibrous
100% Non-Asbestos MINERAL/GLASS WOOL 99%, NON FIEROUS MATERIAL 1%
Layer 2; Jacket No Brown, brittle
100% Non-Asbestos CELLULOSE FIBER 35%, METAL FOIL 20%, MINERAL/GLASS WOOL
25%, NON FIBROUS MATERIAL 20%
T0136-25 1482351 Fibergls TSI&jackel
Layer 1: TSl No Homogenous, Yellow, fibrous
100% Mon-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%
Layer 2: Jacket No  Homogenous, Brown, brittle
100% Non-Asbestos CELLULOSE FIBER 45%, METAL FOIL 15%, MINERAL/GLASS WOOL
20%, NON FIBROUS MATERIAL 20%
TO136-26 1482352 Fibergls TSI&jackel
Layer 1; LE: No Homogenous, Yellow, fibrous
100% Mon-Asbestos MINERAL/GLASS WOOL 99%, NON FIBROUS MATERIAL 1%
Layer 2: Jackeat No Homogenous, Brown, brittle
100% Mon-Ashestos CELLULOSE FIBER 45%, METAL FOIL 15%, MINERAL/GLASS WOOL
20%, NON FIBROUS MATERIAL 20%
TO136-27 1482353 Silver paint
Layer 1: Paint No Silver, brittle
100% Non-Asbestos CELLULOSE FIBER 1%, NON FIBROUS MATERIAL 99%
TO138-28 1482354 Window caulk
Layer 1: Window caulk Yes  Blackiwhite, granular
5% Asbestos CHRYSOTILE 5%
85% Non-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 93%
TO136-29 1482355 Bk paper-undr sidng
Layer 1. Paper No Black, fibrous
100% MNon-Asbestos CELLULOSE FIBER B0%, NON FIBROUS MATERIAL 40%
TO136-30 1482356 Or jamb weather strp _
Layer 1; Fibrous material No Homogenaous, White, fibrous
100% Mon-Asbestos CELLULOSE FIBER 99%, NON FIBROUS MATERIAL 1%

This report relates only to the ifems tested and musit not be reproduced except in full with the approval of the laboratory,
This report must not be used to claim product endorsement by NVLAP or any agency of i‘h_e L. S: govemment. _Sampres are
analyzed according to the EFPA Tesl Method and are subject to the inherent limitations of light micrascopy and rnIE{ference
by matrix components. Gravimetric reduction and correlative analyses are recommended for afl non-friable, organically

bound materials.



ACCOUNT - WORKORDER: 17638-998-36 Page 5 (Continued)

Client SLI Sample Asbestos Sample
Sample Sample/ Identification/ Detected Description
No. Layer ID  Layer Name (Yes/No)

Layer 2: Fibrous material No Homaogenous, Green, fibrous

100% Non-Asbestos CELLULOSE FIBER 99%, NON FIBROUS MATERIAL 1%
T0136-31 1482357 Gy VFT

Layer 1: Floor tile No  Gray, organically bound

100% Mon-Asbestos CELLULOSE FIBER 8%, NON FIBROUS MATERIAL 22%
T0136-32 1482358 Gy VFTmastic

Layer 1; Mastic Yes  Black, bituminous

6% Ashestos CHRYSOTILE 6%

94% Non-Asbestos CELLULOSE FIBER 2%, NON FIBROUS MATERIAL 92%
TO136-33 1482358  Weather stripping

Layer 1: Weather stripping No Homogenous, Green, fibrous

100% Non-Asbestos CELLULOSE FIBER 98%, NON FIBROUS MATERIAL 2%

ANALYST: BEVERLY A. SCHRAGE %Mﬁ*—m

REVIEWED BY

This report relates only to the fterms lested and must not be reproduced except in full with the approval of the laboratory.

" This report must not be used to claim product endorsement by NVLAP or any agency of the U.S. government, ‘Sampﬂ'es are
analyzed according to the EPA Test Method and are subject to the inherent limitations of light microscopy and mfe.lrference
by matrix components. Gravimetric reduction and correlative analyses are recommended for all non-friable, arganically

bound matarials.
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